KNIPCO PORTABLE HEATER MODEL F50S8

Spec. No.

3183G1l6 Manual M50092-14
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Figure 2. Burner Head Assembly
Index Part

No. Number Part Name Qty.
M23443-2 Bumer Head Assembly Ref.
1 M 16660 . Bracket, Photocell 1

2 *MI10908-1 . Screw, Hex hd., Seif-
tapping, No. 6-32x 1/4(AP) 2
3 M10962-2 . Spark Plug 1
4 M16741-18 . Ring, Retaining 1
M23151-2 . Nozzle Adapter Assembly 1
5 M5976 . . Connector, Male 1
6 MB832 . . Sleeve, Nozzle Seal i
7 M10659-1 . . Washer, Nozzle Seal 2
g M10809-1 . Spring, Nozzle Seal 1
9 MIi3960 . Nozzle, Aspirating 1
10 M16791 . Connector, Male 1
11 - MI6535 . Adapter, Nozzle 1
12 M25020 Body Bumer Head 1

PARTS AVAILABLE — NOT SHOWN

M22898 Decal, Nameplate
M22743 Decal, Waming
M25352 Decal, Wiring
MI819%6 Decal, Mfg. by
M29936 Decal, Tradename
M20532-6 Decal, Pump Pressure
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Figure 3. Motor Package Assembly
Index Part
No. Number Part Name Qty.
- M31306-1 Motor Package Assembly Ref.
1 . End Cover, Filter I
2 *MI[2461-31 . Screw, Hex hd. No. 10-32
x L(AP) 4
3 *WLI3 . Lockwasher, Internal No.
10(AP) 4
4 M29633 . Intake Air Filter 1
5 M29612-01 . Output Filter Assy. !
6 M29632 . Filter, Lint i
7 M29608 . Front Cover, Pump (Port Plate} 1
8 *M12461-32 . Screw, Hex hd, No. 10-32 x
1-1/8 (AP) 6
9 WLI-3 . Lockwasher, Intemmal
No. 10(AP) 6
10 MB643 . Blade, Pump 4
I1 M22456-1 - Rotor, Pump 1
12 M22009 . Insert, Rotor 1
13 M30821 . Pump Body 1
14 *FHPF34C . Screw (Pump Body to Motor) 2
15 M29797 . Elbow, %G 1
6 M22997 . Plug 1
17 M27694 . Screw, Pressure Adjustment 1
18 M10993-1 . Spring, Compression
(Pressure Relief) i
19 M8940 . Ball, {/4n. dia. 1
200 M25022-1 . Motor 1

AP Indicates attaching parts.
* Standard hardware. Purchase locally.
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Figure 4.

Wiring Diagram



KNIPCO PORTABLE HEATER MODEL F508S

Index Part
No. Number Part Name Qty.
1 M25030-2C Shell, Upper 1
2 M12461-50 Screw, Hex hd., No. 10-24
x 1/4(AP) 6
3 NPC-3C Nut, Plain 10-24 6
4 M25278 Handle 1
5 M12439K Support, Handle 2
6 MI10908-59 Screw, Hex hd., No. 10-24
x 1-1/2(AP) 4
6A WPA4C Washer, Plain
No. 10(AP) 4
7 M25019-1 Combustion Chamber Assy. i
8 M11084-26 Screw, Hex hd., Self-tapping
No. 10-12 x 3/8 in.
(AP) 4
9 M25645 Strap, retainer 1
10 M16656-3 Photocell and Bushing
Assembly 1
11 M23443-2 Burner Head Assembly
12 M11084-27 Screw, Hex hd., self-tapping
No. 10-12x 1/2in. (AP} 3
13 M19630 Filter, Fuel 1
14 M16790-14 Tube, Fuel filter 1
15 M13849 Nut, Flared i
16  M31305 Air Line 1
17 M25727 Fan, 25/32 inch pitch i
SF4-2-112K Setscrew, Socket hd, cup
point, 1/4-28 x 5/16
(Furnished with fan) 2
18 M31306-01 Motor Package Assembly
1
19 NPCAC Nut, Plain, Hex
1/4-20(AP) 2
20 WLM4 Lockwasher, 1/4in. (AP) 2
21 HC4-10C Screw, Hex hd., 1/4-20 x
1-1/4in. (AP) 2
22 MI16661 Clamp, Motor 4
23 M25059 Bracket, Motor Support 1
24 MI11084-27 Screw, Hex hd., self-tapping,
No. 10-12x1/2in. (AP) 4
25 1000576 Grommet 2
26 1000577 Grommet 1
27 ST2-2AC Screw, Rd. hd., No. 815 x
1/41n. (Grounding) i
28 M11084-26 Screw, Hex hd., self-tapping
No. 10-12x3/8in. 2
29 MI16841-15 Wire Assembly 1
29A MI16841-16 Wire Assembly 1
k1] M13942-5 Connector, Wire 2
31 M13942-7 Connector, Wire 1
32 M28898-03 Control Assembly, Safety 1
13 M25061-1 Relay, Motor start 1
34 MI11084-26 Screw, Rd. hd., No. 10-12
x3/8m.(AP) 2
35 M25035 Bracket, Relay 1
36 M16697-02 Transformer Assembly 1
37 MI11084-27 Screw, Hex hd., self-tapping
No. 10-12x 1/2in. 2
18 M11143-1 Bushing, Strain relief 1
39 M10813-64 Extension Cord Assembly 1
40 M25031D Lower Shell 1
41 M11084-26 Screw, Hex hd., seli-tapping,
No. 10-12x 3/8in. (AP) 4
42 M10990-3 Bushing 1
43 M23284 Cap, Filler Neck I
M27417 Plug Assembly, Drain 1
46 M27553-02C Fuel Tank Assembly 1

Spec.

No. 3183G1l6 Manual M50092-14

Figure 1 Heater Exploded View
SPECIFICATIONS
Fuel ....................... Kerosene or No. | fuel oil only
Qutputrating (BTU perhour) .........ccovniitn 50,000
AirPumpPressure ... ..o 4.0
Cold Air Flow, Approx.

(Cubicfeetperminute) ....... ... oiiiiaint 108
MotorRPM . . e 3350
Amperage (Duringnormalrun} .................... 4
VoltageandCycles ... ... 115/60
Fuel Tank Capacity (U.S.Gallons) .............. 4.5 gallon
NOZZIE oo ie it 42 to .45GPH at 4 PSI,

80 ta 90" spray angle.
Fuel CONSUmMPLION . .......ooorirennenerenoens 0.36

(Gallons per Hour)

Weight, Approx. (Lbs.) Shipping ............conn- §1
NetDry ..o 45
£ 0 1]+ SR No duct recommended



